












General Professional Engineering Services 

for the City of Coconut Creek 

RFQ No. 11-19-14-10 
 

3 

 

 

Office Location 

 
 

1) Location Where Work will be Prepared 
 

1451 W. Cypress Creek Road  

Suite 300 

Ft. Lauderdale, FL 33309 

(786) 416-0427 Office 

(954) 337-2835 Fax 

Contact Person: Lance Littrell, P.E. 

Email: lrlittrell@reisseng.com 

Website: www.reisseng.com 

 

Reiss Engineering, Inc. (Reiss) is 

comprised of a host of engineering 

staff providing general engineering 

services to multiple clients throughout Florida, many through continuing contracts such as this 

one for the City of Coconut Creek (City).  Based on the services requested in this RFQ, it is clear 
[...]
storage tanks, stormwater, electrical service, 
emergency power, instrumentation and 
controls, as well as demolition of the existing 
facilities.  Particularly unique to this project 
was the permitting resulting from the wetland 
encroachment, mitigation and tree removal. 
 
Country Club Water Treatment Plant  
Services During Construction, Seminole 
County, FL. Project Engineer for the  
planning, design and services during 
construction to support the County’s mission 
of ensuring compliance with the future DBP 
rules. Reiss Engineering completed the 
design of the improvements to the CC WTP, 
and was selected by the County as 
Construction Manager At Risk (CMAR) to 
perform the construction of the 
improvements, including  providing support 
services during construction of the 



 

18 

 

Mark K. Worsham, P.E. 
 

improvements to the CC WTP that are 
required for compliance with the future DBP 
rules, and completing the construction in 
accordance with the associated FDEP 
permits and the Contract Documents, and for 
REI, the Engineer of Record, to sign and seal 
record drawings. Services include, 
observation of construction, submittal of 
permit certifications, preparation of record 
drawings, and review of field change orders.  
 
Southeast Regional WTP Treatment 
Improvements Design, Seminole County, 
FL. Project Engineer for the preliminary, final 
design and permitting of the approximately 
$23 million dollar treatment expansion to 
Seminole County’s 19.4 MGD WTP utilizing 
ozone treatment and granular activated 
carbon for removal of TOC and compliance 
with EPA’s Stage II Disinfection By-products 
Rule. The design included retrofitting existing 
buildings with new ozone equipment as well 
as complete replacement of the gas chlorine 
system with sodium hypochlorite chemical 
system.  Additional treatment was achieved 
through a split-stream GAC design to remove 
TOC. Other improvements included 
renovation and expansion to the WTP’s 
electrical system, emergency power 
generation, instrumentation and controls, 
stormwater improvements, and ground 
storage tank renovations.   
 
Southeast Regional WTP Services during 
Construction, Seminole County, FL. 
Project Engineer for the construction of a $23 
million dollar treatment expansion to 
Seminole County’s 19.4 MGD WTP utilizing 
ozone treatment and granular activated 
carbon for removal of TOC and compliance 
with EPA’s Stage II Disinfection By-products 
Rule. Construction services provided include 
shop drawing review and supervision of 
performance testing and final approval of the 
installation. 
 
Regional Water Treatment Facility at 
Yankee Lake - Construction Management 
Services, Seminole County, FL. 
Construction Manager for the construction of 
a 10MGD (expandable to 25 MGD) water 
treatment facility which withdraws water from 
the St. John’s River and treats it to public 
access reclaimed water standards for the 
purposes of augmenting the County’s reuse 
system during peak demand periods.  The 
project involved construction of a raw water 
pump station, and intake structure located on 
a canal off of the St. Johns River; dredging as 

required to support the construction of the 
intake structure, installation of a boat dock at 
the raw water pump station and intake 
structure site, construction of an access road 
(at-grade) that extends from a paved road on 
the existing wastewater plant site to the raw 
water pump station, installation of 
underground piping from the raw water pump 
station to the treatment facility site, 
installation of a pig launch and retrieval 
station, installation of buried conduits for 
electric power and fiber optic cable, 
construction of treatment facilities including 
Krüger Actiflo® equipment, chlorine contact 
basins, sludge gravity thickeners, sludge 
dewatering equipment, a belt filter press, and 
a polymer feed system. Services included 
project management, project administration, 
QA/QC support, construction phase services 
including, substantial and final completion 
certifications, punch list, project close-out. 
 
Reclaimed Water Distribution System 
Operations Protocol, City of Clearwater, 
FL. Project Engineer for a reclaimed water 
distribution system operations protocol to 
maximize the available reclaim water while 
minimizing valving and high service pump 
operations to improve energy efficiency. 
Protocol components consist of verifying 
operations, developing and simulating viable 
operations alternatives for the dry (peak) and 
wet (low) seasons, documenting selected 
alternatives, and providing training prior to 
implementing the selected operations.  
Protocol development utilizes extended 
period (24-hour) and steady state 
simulations.   
 
Brackish Reverse Osmosis Water 
Treatment Plant #2 Design and 
Construction Administration Services, 
City of Clearwater, FL. Engineer of Record 
for the remote well facility design portion of 
the new City’s 6.25 MGD RO WTP #2. The 
objectives of the project are to conserve 
water, produce high water quality from 
brackish and fresh ground water, and design 
a state-of-the-art RO facility.   The design of 
the plant incorporates two treatment trains.  
The brackish groundwater blended with the 
concentrate from the City’s RO WTP #1 is 
treated via RO to reduce the salt 
concentration and the 5.25 MGD of permeate 
is then ozonated to oxidize the sulfides. The 
freshwater is oxidized with chlorine and then 
filtered to remove the iron and is then 
blended with the ozonated permeate. As the 
freshwater has a relatively hard hardness 

and alkalinity, the blending of the freshwater 
and permeate resulting in stable water after 
minimum post-treatment. Treatment of the 
concentrate from RO WTP#1 was an 
innovative approach to conserve water.   
 
Brackish Reverse Osmosis Water 
Treatment Plant #2 Construction 
Administration Services, City of 
Clearwater, FL. Project Engineer for 
construction administration services to 
complete the construction of the water 
treatment plant, remote well facilities, and 
raw water transmission main projects in 
accordance with the associated FDEP 
permits and the construction Contract 
Documents, and for REI, the Engineer of 
Record, and associated sub-disciplines to 
certify the construction to FDEP and sign and 
seal Record Drawings. 
 
Greenwood Lakes WRF Improvements, 
Seminole County, FL. Project Engineer for 
expansion of a 3.5 MGD wastewater 
reclamation facility including design, 
permitting, bidding, and construction for the 
rehabilitation of the existing water 
reclamation facilities, and for construction of 
new facilities necessary to achieve the 
permitted capacity of 3.5 MGD, including the 
conversion of an existing off-line package 
treatment train into an equalization tank, 
anoxic tank, and sludge digestion facilities, 
addition of supplemental diffused aeration to 
the existing Carrousel, replacement of aging 
traveling bridge filters with deep bed filtration 
units, construction of an on-site pump station 
for increased internal recycle, as well as 
numerous upgrades.  
 
Rangeline RO Water Treatment Plant, 
Phase 1, City of Port St. Lucie, FL. Project 
Engineer for the mechanical system design 
and design team coordination for the storage 
and re-pump phase of a 10 MGD RO water 
treatment facility, expandable to 30 MGD. 
 
Fort Walton Beach  WWTP Expansion, 
City of Fort Walton Beach, FL. Project 
Engineer for the mechanical system overview 
for expansion of a 3 MGD extended aeration 
wastewater treatment facility. 
 
Live Oak WWTP Expansion, City of Live 
Oak, FL. Project Engineer for the mechanical 
system overview for expansion of a 2.5 MGD 
extended aeration wastewater treatment 
facility.  



 

19 

 

Curtis I. Kunihiro, P.E., BCEE 

 

 

 

 

 

 

 

 

 

 

 

 

POSITION 
Project Manager for Reiss Engineering, Inc., 
a consulting engineering firm specializing in 
advanced water treatment processes, 
facilities design, water/wastewater/reuse 
master planning and hydraulic modeling. 

 
 

 

YEARS OF EXPERIENCE 
36 

 
 

 

EDUCATION 
B.S. Chemical Engineering 
Case Western Reserve University, Cleveland, 
OH 1977  

 
 

 

REGISTRATIONS 
 Professional Engineer,  

Florida No. 33688, 1983 
 Professional Engineer,  

California No. C55038, 1996 
 Professional Engineer,  

Georgia No. PE030660, 2005 
 

 

 

PROFESSIONAL AFFILIATIONS 
 Water Environment Federation 
 Florida Water Environment Association 
 American Academy of Environmental 

Engineers 

 
 
 
 
 

 

 

 

 

PROFESSIONAL SUMMARY 
 
Mr. Kunihiro specializes in civil engineering 
projects from Reiss Engineering’s Winter 
Springs, Florida office. He has served as a 
professional engineer in the areas of 
municipal wastewater and water treatment 
facilities. As a project manager, his extensive 
expertise consists of liquid treatment, 
disinfection, sludge handling, hydraulics, 
equipment evaluation/ selection, cost 
estimating, plans and specifications, and 
reviewing contract documents and shop 
drawings. Additional technical experience 
includes the design of reuse/effluent disposal 
systems, facility troubleshooting and problem 
solving, operator training and operations and 
maintenance (O&M) manual preparation. 

 

SELECTED PROJECT EXPERIENCE 
 
Grand Bahama Utility Company 
Chesapeake WWTP Process Evaluation 
and Condition Assessment, Grand 
Bahama, Bahamas. Project engineer 
responsible for evaluation of the 
performance, operation and maintenance 
(O&M) practices, and equipment capabilities 
of an existing 1.2-MGD AADF capacity 
wastewater treatment plant (WWTP); 
recommendations for odor control, equipment 
redundancy, process optimization, energy 
conservation, and recordkeeping; operator 
training; and audits of plant operations, daily 
logs, and other reports. The facilities included 
two main lift stations pumping directly to the 
WWTP, influent screening, two extended 
aeration tanks, a clarifier, disk filter, chlorine 
contact and effluent storage tank, and two 
injection wells.  
 
Parkway Water Reclamation Facility 
Upgrades, Tohopekaliga Water Authority, 
Kissimmee, FL. Project manager 
responsible for preliminary design, design, 
permitting, bidding, and construction 
administration for upgrades to Toho Water 
Authority’s existing 1.5-mgd Parkway WRF. 
The upgrades included replacing the influent 
screen and grit remover equipment, 
refurbishing aerobic digester tanks, replacing 
aeration system in the aerobic digesters, 
replacing electrical gear, providing a SCADA 
network with remote communication, and 
replacing two small generators with one 
generator sized to meet higher power 
demands from planned reclaimed water 
improvements. The WRF stores and supplies 
reclaimed water for public access reuse in 

the service area. Team worked together with 
TWA’s Construction Manager at Risk to 
implement this project 
 
South Water Reclamation Facility Phase V 
Improvements, Orange County, FL. Project 
engineer responsible for preliminary design 
services to expand treatment capacity from 
43 to 56-mgd AADF capacity including new 
screens, additional influent pumps, new grit 
removal equipment, conversion of southeast 
process to step-feed, additional clarifier, new 
disk filters, additional chlorine contact 
chambers, and bulk sodium hypochlorite 
storage and feed system. Preliminary design 
services included a comparison of bulk 
sodium hypochlorite solution and the existing 
gas chlorination system for 56-mgd AADF 
capacity.  
 
South Bermuda Water Reclamation 
Facility Central Electrical Building, 
Tohopekaliga Water Authority, 
Kissimmee, FL. Project manager for the 
design of a new central electrical building to 
consolidate individual services at Toho Water 
Authority's South Bermuda WRF. The 
electrical building will house two 1750 kW 
generators and ancillary electrical equipment 
with space for a third generator. Fuel storage 
will be outside the building in above ground 
vaulted containment-type tanks. The 
consolidation of power is expected to lower 
O&M costs by having centralized emergency 
power and redundancy in generators.  
 
Polk County NWR WWTF Rehabilitation– 
Polk County, FL. QA/QC officer for the 
design, permitting, bidding and construction 
services on the rehabilitation improvements 
for Polk County’s Northwest Regional 
Wastewater Treatment Facility Upgrades.  
 
Polk County NWRUSA ASR System 
Design, Polk County, FL. QA/QC officer for 
design, permitting, bidding and construction 
services for the Polk County NWRUSA ASR 
System to increase the NWR WWTF’s 
effluent disposal and reuse capacity from 1.5 
MGD to 3.0 MGD by installing an aquifer 
storage and recovery (ASR) system. 
Performed project administration tasks 
including assisting to develop a scope and 
budget as well as attending regulatory 
meetings with PCU.  
 
 
 



 

20 

 

Curtis I. Kunihiro, P.E., BCEE 

Parkway Water Reclamation Facility 
Improvements, Tohopekaliga Water 
Authority, Kissimmee, FL. Project manager 
responsible for evaluation of alternatives for 
Toho Water Authority (TWA) that would allow 
2.5-mgd of wastewater to be diverted for 
treatment offsite, or to be treated onsite in an 
expanded Parkway WRF. Also responsible 
for permitting, design, and construction 
administration for clarifier repairs in joint 
effort with TWA’s Construction Manager at 
Risk. The WRF currently produces reclaimed 
water, and was expecting to receive up to 2-
mgd of reclaimed water from another utility.  
 
Eastern Water Reclamation Facility Phase 
V Improvements, Orange County, FL. 
Project manager responsible for preliminary 
design services to expand treatment capacity 
from 19 to 24-mgd AADF capacity including a 
new preliminary treatment structure, 
supplemental diffused aeration, blower 
building, secondary clarifier, new disk filters, 
new chlorine contact chambers, two effluent 
pumping stations, reject and reject-return 
pumping stations, bulk sodium hypochlorite 
storage and feed system, guard station, and 
site/civil improvements. Preliminary design 
services included an evaluation of 
wastewater disinfection technologies 
including, bulk sodium hypochlorite solution, 
onsite generation of sodium hypochlorite, and 
ultraviolet disinfection for 24- and 40-mgd 
AADF capacities.  
 
Apopka Water Reclamation Facility, City 
of Apopka, FL. Project manager responsible 
for design, permitting, and bidding of 
expansion of the city’s existing WRF from 4.5 
to 8-mgd AADF capacity, including 
preliminary treatment, equalization, biological 
nutrient removal, secondary clarification, 
return activated and waste activated pump 
stations, tertiary filtration, sodium 
hypochlorite storage and feed for disinfection, 
effluent pump station, on-site plant lift 
stations, aerobic digestion, and solar sludge 
drying. Team members evaluated the use of 
membrane bioreactors and UV disinfection, 
as well as advanced treatment methods to 
create Class AA biosolids.  
 
Parkway Water Reclamation Facility 
Reclaimed Water Improvements, 
Tohopekaliga Water Authority, 
Kissimmee, FL. Project manager 
responsible for preliminary design, design, 
permitting, bidding, and construction services 
for a bulk sodium hypochlorite storage and 

feed system to replace gas chlorination, a 
7.5-million gallon ground storage tank, 
transfer pump station, automatic strainers, 
high service pumps, stormwater treatment 
systems, other site improvements, and 
communication and control through SCADA 
at Toho Water Authority’s Parkway WRF. 
The ground storage tank incorporated a roof 
design that captured rainfall to increase 
reclaimed water supply and reduce the 
volume of stormwater treatment facilities, and 
piping and space were planned for two 
additional ground storage tanks. The WRF 
stores and supplies reclaimed water for 
public access reuse in the service area.  
 
Rotonda Water Reclamation Facility 
(WRF) Expansion, Charlotte County, FL. 
Project engineer responsible for preliminary 
[...]
of the water treatment plant.  Rangeline WTP will be constructed in multiple phases in an effort to address this population growth 
and provide initial treated water capacity for the western area.  Phase I will consist of an initial storage and repump facility which 
includes a 4.0 MG ground storage tank, high service pump building, providing emergency power/generator building, and 
construction of chemical storage and feed facilities to allow disinfectant addition. Also included within the design is the stormwater 
collection and treatment system.  Engineering services for later phases of the Rangeline WTP project will involve the expansion of 
the treatment plant to 30 MGD including reverse osmosis treatment processes and high service pumping capacity. 

 
 
 
b. 

(1)  TITLE AND LOCATION (City and State) (2) YEAR COMPLETED
 

Midport Water Repump Station 

(Port St. Lucie,  FL) 

PROFESSIONAL SERVICES 

2007 

CONSTRUCTION (If applicable) 

2009 

(3)
 

BRIEF DESCRIPTION (Brief scope, size, cost, etc.) AND SPECIFIC ROLE
                                               Check if project performed with current firm

 

Project Engineer involved in the design, permitting, QA/QC review, bidding and construction inspection.  The project included a new 
storage tank, added pumping capacity, tank mixing system, chemical feed systems, and upgraded controls systems to fill and 
monitor the storage and repump station. 

 
 
 
c. 

(1)  TITLE AND LOCATION (City and State)
 

(2) YEAR COMPLETED
 

Seminole Tribe Immokalee Membrane Replacement Evaluation  

(Immokalee, FL) 

PROFESSIONAL SERVICES 

2013 

CONSTRUCTION (If applicable) 

N/A 

(3)
 

BRIEF DESCRIPTION (Brief scope, size, cost, etc.) AND SPECIFIC ROLE
                                               Check if project performed with current firm

 

Project Manager for review and membrane verification services prior to the full-scale membrane replacement at the Immokalee 
Water Treatment Plant (WTP).  Services performed included, a desktop evaluation of both membranes using the existing water 
quality data, an anti-scalent dosing review using the existing water quality data, preparation of a technical memorandum identifying 
findings. 

 
 
 
d. 

(1)  TITLE AND LOCATION (City and State) (2) YEAR COMPLETED
 

WTP Treatment Plant Chemical System Improvements 

(Brighton, FL) 

PROFESSIONAL SERVICES 

Ongoing 

CONSTRUCTION (If applicable) 

Ongoing 

(3)
 

BRIEF DESCRIPTION (Brief scope, size, cost, etc.) AND SPECIFIC ROLE
                                               Check if project performed with current firm

 

Project Manager for 1.6 million gallons per day (MGD) Brighton Seminole Indian Reservation Water Treatment Plant (WTP) project 
involving the Replacement of the exisiting injection assembly with new chemical injectors, as well as new chemical control panel 
designed and incorporated into the WTP’s exisitng control system to address some major safety and operational concerns 
associated with the chemical storage and injection systems. Bulk tanks, chemical transfer pumps, sulfuric injection piping, new 
secondary containment and chemical pavilion for exterior bulk storage areas were all designed.  Reiss is currently in progress to 
begin Construction oversite for this project. 

 
STANDARD FROM 330 (6/2004) PAGE 2 

 



E.  RESUMES OF KEY PERSONNEL PROPOSED FOR THIS CONTRACT 

(Complete one Section E for each key person.) 
12.  NAME 13.  ROLE IN THIS CONTRACT 14.  YEARS OF EXPERIENCE

 

Matthew S. Grewe, E.I. Project Manager 

a. TOTAL         

6 

b. WITH CURRENT FIRM 

6 
15.  FIRM NAME AND LOCATION (City and State) 

Reiss Engineering, Inc. (Ft. Lauderdale, FL) 

16.  EDUCATION (DEGREE AND SPECIALIZATION) 17.  CURRENT PROFESSIONAL REGISTRATION (STATE AND DISCIPLINE) 

M.S. Environmental Engineering 

B.S. Environmental Science 

Engineer Intern (FL No. 1100018700) 

18.  OTHER PROFESSIONAL QUALIFICATIONS (Publications, Organizations, Training, Awards, etc.) 

Mr. Grewe has over 6 years of experience in wastewater process design, hydraulic modeling, pilot studies, ground water supply 
development, risk based asset priortization, report writing, data management and water, wastewater and reclaimed water master 
planning for a variety of municipal and government projects in water treatment. Mr. Grewe’s experience and capability in hydraulic/water 
quality modeling is engrained from having completed multiple water quality modeling/calibrations, assisting utilities throughout Florida in 
optimizing operations, as well as mitigating nitrification within potable water distribution systems. Mr Grewe is also an industry leader in 
Unidirectional Flushing (UDF), having completed design and implementation for 7 UDF programs, in the State of Florida. This expertise 
has allowed Mr. Grewe to learn how use the simulation of hydraulic modeling as a tool that can be applied into real world applications, 
such as; determining the optimial pressure settings for a distribuiton system, the operations and water quality of tank or how pump 
stations operate against one another. 

19.  RELEVANT PROJECTS 

 
 
 
a. 

(1)  TITLE AND LOCATION (City and State) (2) YEAR COMPLETED
 

Unidirectional Flushing Pilot Program Design 
(St. Petersburg, FL) 

PROFESSIONAL SERVICES 

2013 

CONSTRUCTION (If applicable) 

N/A 

(3)
 

BRIEF DESCRIPTION (Brief scope, size, cost, etc.) AND SPECIFIC ROLE
                                               Check if project performed with current firm

 

Project Engineer for a unidirectional flushing program for the southern region of the City’s water distribution service area to address 
water quality.  The Project included a pilot design of a UDF program for a small area of the City and coordination of flushing 
activities.  The area of design included a 20-inch water main, which was flushed successfully.  Responsibilities included project 
management, UDF design criteria development, UDF design and customized flushing reports developed using MS Access. 

 
 
 
b. 

(1)  TITLE AND LOCATION (City and State) (2) YEAR COMPLETED
 

Unidirectional Flushing Program Implementation 

(Melbourne, FL) 

PROFESSIONAL SERVICES 

2010 

CONSTRUCTION (If applicable) 

N/A 

(3)
 

BRIEF DESCRIPTION (Brief scope, size, cost, etc.) AND SPECIFIC ROLE
                                               Check if project performed with current firm

 

Project Engineer for a unidirectional flushing program implementation project to address increased customer complaints.  
Responsibilities include program management planning, zone prioritization, public notification planning, hydraulic analyses, 
sequences design and map updates and report development. 

 
 
 
c. 

(1)  TITLE AND LOCATION (City and State)
 

(2) YEAR COMPLETED
 

Water Quality Master Plan Update and Capital Improvement Plan 

(Casselberry, FL) 

PROFESSIONAL SERVICES 

2012 

CONSTRUCTION (If applicable) 

N/A 

(3)
 

BRIEF DESCRIPTION (Brief scope, size, cost, etc.) AND SPECIFIC ROLE
                                               Check if project performed with current firm

 

Project manager responsible for preliminary design, design, permitting, bidding, and construction services for a bulk sodium hypochlorite storage 
and feed system to replace gas chlorination, a 7.5-million gallon ground storage tank, transfer pump station, automatic strainers, high service 
pumps, stormwater treatment systems, other site improvements, and communication and control through SCADA at Toho Water Authority’s 
Parkway WRF.

 

 
 
 
d. 

(1)  TITLE AND LOCATION (City and State) (2) YEAR COMPLETED
 

Water, Wastewater and Reuse Master Plan 

(Port St. Lucie, FL) 

PROFESSIONAL SERVICES 

2012 

CONSTRUCTION (If applicable) 

N/A 

(3)
 

BRIEF DESCRIPTION (Brief scope, size, cost, etc.) AND SPECIFIC ROLE
                                               Check if project performed with current firm

 

Project Engineer for completing an update to the City’s utilities master plan to evaluate the utilities growth over the next 15 years.  
GIS and hydraulic modeling were used locate future development needs and cost effectively. 

STANDARD FROM 330 (6/2004) PAGE 2 



E.  RESUMES OF KEY PERSONNEL PROPOSED FOR THIS CONTRACT 
(Complete one Section E for each key person.) 

12.  NAME 13.  ROLE IN THIS CONTRACT 14.  YEARS OF EXPERIENCE 

C. Robert Reiss, Ph.D., P.E. Technical Advisor 
a. TOTAL         

22 

b. WITH CURRENT FIRM 

16 
15.  FIRM NAME AND LOCATION (City and State) 

Reiss Engineering, Inc. (Winter Springs, FL) 
16.  EDUCATION (DEGREE AND SPECIALIZATION) 17.  CURRENT PROFESSIONAL REGISTRATION (STATE AND DISCIPLINE) 

Ph.D. Environmental Engineering 

M.S.E. Environmental Engineering 

B.S.E. Environmental Engineering 

Professional Engineer (Florida, No. 53794) 

18.  OTHER PROFESSIONAL QUALIFICATIONS (Publications, Organizations, Training, Awards, etc.) 

Dr. Reiss has been involved with advanced water and wastewater treatment systems including membrane technologies for the past 22 
years.  His experience includes detailed design, process engineering, and technical review of membrane treatment systems including 
seawater, groundwater, and fresh surface water systems.  This experience includes microfiltration, ultrafiltration, nanofiltration, and 
reverse osmosis technologies.  In addition, he has similar experience with conventional coagulation systems, media filtration, and other 
advanced treatment technologies.  Dr. Reiss has worked extensively with fouling mitigation of membrane processes.  He has 
participated in work evaluating advanced pretreatment processes to mitigate NF/RO fouling, for surface water, groundwater, and 
seawater treatment. 

19.  RELEVANT PROJECTS 

 
 
 
a. 

(1)  TITLE AND LOCATION (City and State) (2) YEAR COMPLETED
 

Brackish Reverse Osmosis (RO) WTP #2 

(City of Clearwater, FL) 

PROFESSIONAL SERVICES 

2012
 

CONSTRUCTION (If applicable) 

Ongoing 

(3)
 

BRIEF DESCRIPTION (Brief scope, size, cost, etc.) AND SPECIFIC ROLE
                                                 Check if project performed with current firm

 

Principal-in-Charge for the design of the City’s new 6.25 MGD RO WTP #2, approximately $30M construction cost.  The objectives 
of the project are to conserve water, produce high water quality from brackish and fresh ground water, and design a state-of-the-art 
RO facility.   The design of the plant incorporates two treatment trains.  The brackish groundwater blended with the concentrate 
from the City’s RO WTP #1 is treated via RO to reduce the salt concentration and the 5.25 MGD of permeate is then ozonated to 
oxidize the sulfides. The freshwater is oxidized with chlorine and then filtered to remove the iron and is then blended with the 
ozonated permeate. As the freshwater has a relatively hard hardness and alkalinity, the blending of the freshwater and permeate 
resulting in stable water after minimum post-treatment. Treatment of the concentrate from RO WTP#1 was an innovative approach 
to conserve water. 

 
 
 
b. 

(1)  TITLE AND LOCATION (City and State) (2) YEAR COMPLETED
 

Tampa Bay Water Desal I Design Retrofit 

(Tampa, FL) 

PROFESSIONAL SERVICES 

2006 

CONSTRUCTION (If applicable) 

2008 

(3)
 

BRIEF DESCRIPTION (Brief scope, size, cost, etc.) AND SPECIFIC ROLE
                                               Check if project performed with current firm

 

Principal-In-Charge of permitting for design modifications of Tampa Bay Waters 25 MGD seawater reverse osmosis WTP, as part of 
American Water/Pridesa team.  Changes include addition of coagulation, sedimentation and diatomaceous earth filtration. 

 
 
 
c. 

(1)  TITLE AND LOCATION (City and State) (2) YEAR COMPLETED
 

Water Treatment Plant No. 2 Process Design And Review 

(Sanford, FL) 

PROFESSIONAL SERVICES 

2012 

CONSTRUCTION (If applicable) 

N/A 

(3)
 

BRIEF DESCRIPTION (Brief scope, size, cost, etc.) AND SPECIFIC ROLE
                                               Check if project performed with current firm

 

Principal-in-Charge for an ozonation and granular activated carbon design process review.  The project included assisting in the 
review of design drawings to ensure acceptable sizes, capacities, retention times, loading rates, and associated performance-
related criteria. 

 
 
 
d. 

(1)  TITLE AND LOCATION (City and State) (2) YEAR COMPLETED
 

Seminole County Major WTP Upgrades 

(Seminole County, FL) 

PROFESSIONAL SERVICES 

2014 

CONSTRUCTION (If applicable) 

2014 

(3)
 

BRIEF DESCRIPTION (Brief scope, size, cost, etc.) AND SPECIFIC ROLE
                                               Check if project performed with current firm

 

Program Project Manager for the complete delivery of two $25M Water Treatment Plant Improvement and project including 
development testing design and construction of treatment upgrades for two of the county’s major water treatment plants. 

 

STANDARD FROM 330 (6/2004) PAGE 2 

 



E.  RESUMES OF KEY PERSONNEL PROPOSED FOR THIS CONTRACT 

(Complete one Section E for each key person.) 
12.  NAME 13.  ROLE IN THIS CONTRACT 14.  YEARS OF EXPERIENCE 

James R. Murin, Jr., P.E. Technical Advisor 
a. TOTAL         

22 

b. WITH CURRENT FIRM 

9 
15.  FIRM NAME AND LOCATION (City and State) 

Reiss Engineering, Inc. (Winter Springs, FL) 
16.  EDUCATION (DEGREE AND SPECIALIZATION) 17.  CURRENT PROFESSIONAL REGISTRATION (STATE AND DISCIPLINE) 

M.S.E. Environmental Engineering 

B.S. Civil Engineering 

Professional Engineer (Florida, No. 64103) 

18.  OTHER PROFESSIONAL QUALIFICATIONS (Publications, Organizations, Training, Awards, etc.) 

Mr. Murin has over 22 years of experience in potable water and wastewater treatment, with a primary focus on process design, testing, 
and troubleshooting.  Projects include clients from municipal, industrial, and governmental sectors. He has served as Project Manager 
on numerous projects ranging from small-scale technical reviews to larger multi-discipline studies.   

Mr. Murin's experience includes performance of biological and physical/chemical treatability studies, drinking water and wastewater 
process conceptual designs, membrane treatment testing and preliminary design, pollutant source detection studies, arsenic removal 
studies and process design, and wastewater treatment process evaluations. 

19.  RELEVANT PROJECTS 

 
 
 
a. 

(1)  TITLE AND LOCATION (City and State) (2) YEAR COMPLETED
 

Comprehensive Water Supply Plan 

(Polk County, FL) 

PROFESSIONAL SERVICES 

2009
 

CONSTRUCTION (If applicable) 

Ongoing 

(3)
 

BRIEF DESCRIPTION (Brief scope, size, cost, etc.) AND SPECIFIC ROLE
                                              Check if project performed with current firm

 

QA/QC Reviewer for formal water supply plan, and associated documents, prepared in conjunction with Polk County Utilities and 
the 17 City-owned utilities within the County. 

 
 
 
b. 

(1)  TITLE AND LOCATION (City and State) (2) YEAR COMPLETED
 

Greenwood Lakes WRF Improvements 

(Seminole County, FL) 

PROFESSIONAL SERVICES 

2012 

CONSTRUCTION (If applicable) 

2012 

(3)
 

BRIEF DESCRIPTION (Brief scope, size, cost, etc.) AND SPECIFIC ROLE
                                               Check if project performed with current firm

 

Principal-in-Charge:  Provided mechanical system design and expansion of a 3.5 MGD wastewater reclamation facility. Process 
improvements included advanced nitrogen removal, installation of deep-bed filtration, and enhancement of aeration system and 
controls. 

 
 
 
c. 

(1)  TITLE AND LOCATION (City and State) (2) YEAR COMPLETED
 

Wastewater Treatment Plant Expansion Design 

(Live Oak, FL) 

PROFESSIONAL SERVICES 

2006 

CONSTRUCTION (If applicable) 

N/A 

(3)
 

BRIEF DESCRIPTION (Brief scope, size, cost, etc.) AND SPECIFIC ROLE
                                               Check if project performed with current firm

 

Project Manager: In support of prime consulting firm in the design of expanded wastewater treatment facilities. 